

Test Method: LW06	No: 1973-1	Form Code: LF51-00
Report Date: 2014/09/18	Analysis Date: 2014/09/18	Reception Date: 2014/09/14

**Mahkam Sang Pars Co**  
Physical Property

Lab. No.	5875-24881
Sample Kod	93-MSco-K
Specific Gravity	2.71
Water Absorption	0.61%
Strength in Dry Mode	1340 Kg/cm <sup>2</sup>
Strength in Wet Mode	1300 Kg/cm <sup>2</sup>
Hardness	3
Porosity	Negligible

Best regards  
Kansaran Binaloud Co.



Explanation:

Copy of the test report of the laboratory without stamp and signature is not valid.	Due to lack of sampling by the laboratory, the results are only representative of received sample.
...	The report of test mustn't recopy, unless from all pages.

Customer Address:

آزمایشگاه / دفتر مرکزی : جاده دماوند ، نرسیده به بومهن ، پارک فناوری پردیس

دفتر تهران : ضلع جنوبی بزرگراه رسالت ، بین ۱۶ متری اول و دوم مجیدیه ، پلاک ۹۹۶ ، ساختمان ۲۴۵ ، طبقه سوم ، واحد ۵

تلفن: ۰۹۱۲۱۰۷۸۷۱۲ / ۲۲۳۰۰۹۸۷-۸ / ۲۲۳۲۴۸۲۰ / ۲۲۳۲۷۶۳۱ فکس: ۲۲۳۲۷۶۳۱ تلفن همراه: ۰۹۱۲۱۰۷۸۷۱۲